
Parts Book

Ride-on Power Trowel

CRT836

www.conmec.cn



  Ride-on Power Trowel  Parts List                                                   CRT836

1



ITEM NO. PART NO. QTY DESCRIPTION

1 G83601001 1 Seat

2 T83601001 1 Bracket

3 05781008-25 4 Hex Screw, M8x25

4 00889008 4 Lock Nut, M8

5 00889012 2 Lock Nut, M12

6 05780012-75 2 Socket Head Screw, M12x75

7 T83601002-1 1 Control Instrument

8 G83601006 2 Light Switch

9 G83601007 1 Voltmeter

10 G83601008 9 Hoop

11 G83601009 2 Copper Elbow

12 T83601003 2 Connector

13 00062006 4 Nut

14 T83601004 2 Fixing Plate

15 T83601005 4 Screw

16 G83601003 1 Water Tank

17 G83601002 1 Fuel Tank

18 T83601006 1 Frame

19 06170012 4 Nut, M12

20 00093012 4 Spring Washer

21 00095012 4 Washer

22 05781012-40 4 Socket head Screw, M12x40

23 G83601010 4 Water Hose

24 G83601011 2 Connector, Water Pump

25 T83601013 1 Water Pump

26 06170005 4 Nut, M5

27 00096005 4 Washer

28 T83601014 1 Pump Mounted Plate

29 00095008 2 Washer

30 00093008 2 Spring Washer

31 06170008 2 Nut, M8

32 T83601015 1 Pad, Stop Switch

33 T83601016 1 On-off Switch

34 00070008-25 1 Socket head Screw, M8x25

35 06170008 5 Nut, M8

2

  Ride-on Power Trowel  Parts List                                                       CRT836



  Ride-on Power Trowel  Parts List                                                   CRT836

3



ITEM NO. PART NO. QTY DESCRIPTION

36 05789006-12 6

37 T83601020 1 Plate, Front

38 T83601021 1 Plate, Front

39 06170008 3 Nut, M8

40 00093008 3 Spring Washer

41 00096008 3 Washer

42 05780008-70 3 Hex Screw, M8x70

43 00818005-20 6 Screw, M5x20

44 T83601017 1 Pad, Throttle

45 00070006-35 4 Socket Head Screw, M6x35

46 T83601018 1 Spacer Block

47 T83601032 1 Hex Screw

48 06170006 1 Nut, M6

49 T83601025 1 Throttle Wire

50 00070008-25 1 Socket Head Screw, M8x25

51 00070008-40 1 Socket Head Screw, M8x40

52 00889006 4 Lock Nut, M6

53 T83601019 1 Hook

54 T83601033 1 Tension Spring

55 G83601012 1 Tee Joint

56 G83601013 2 Connector

57 G83601014 2 Connector

58 T83601024 2 Spray Nozzle

  Ride-on Power Trowel  Parts List                                                       CRT836

4



5

  Ride-on Power Trowel  Parts List                                                       CRT836



ITEM NO. PART NO. QTY DESCRIPTION

59 G83601004 1 Battery

60 T83601007 1 Battery Box

61 G83601005 3 Screw

62 T83601008 1 Belt Guard

63 06170006 2 Nut, M6

64 00093006 2 Spring Washer

65 00095006 2 Washer

66 05780006-65 2 Hex Screw, M6x65

67 06170006 1 Nut, M6

68 00093006 1 Spring Washer

69 00095006 1 Washer

70 05781006-25 1 Hex Screw, M6x25

71 T83608006 1 Clutch 

72 05789006-12 12 Screw, M6x12

73 T83601009 1 Plate, Left

74 T83601010 1 Plate, Right

75 00056008 4 Nut, M8

76 00093008 4 Spring Washer

77 00095008 4 Washer

78 06170012 1 Nut, M12

79 T83601011 1 Engine Mounted Plate, Upper

80 T83601012 1 Engine Mounted Plate 

81 00095008 8 Washer

82 00093008 8 Spring Washer

83 06170008 8 Nut, M8

84 T83601031 1 Guard Ring, Left

85 T83601030 1 Frame

86 05781008-45 4 Hex Screw, M8x45

87 00095008 8 Washer

88 00093008 8 Spring Washer

89 06170008 8 Nut, M8

90 T83601027 1 Guard Ring, Right

91 T83601026 2 Light

92 T43603005 2 Vibration Damper

93 00096030 2 Washer

94 05781008-50 4 Hex Screw, M8x50

95 T83601028 2 Sleeve

96 T83601029 2 Sleeve

  Ride-on Power Trowel  Parts List                                              CRT836

6



  Ride-on Power Trowel  Parts List                                              CRT836

7



ITEM NO. PART NO. QTY DESCRIPTION

97 T83602001 1 Base Plate, Right

98 T83602002 1 Pivot, Right

99 G83602001 4 Bearing Holder

100 06170012 8 Nut, M12

101 00093012 8 Spring Washer

102 00095012 8 Washer

103 05781012-40 8 Hex Screw, M12x40

104 05781010-30 16 Hex Screw, M10x30

105 00093010 16 Spring Washer

106 00095010 16 Washer

107 T83602003 1 Base Plate, Right

108 T83603000 1 Gearbox Assy., Right

109 00091002 4 Pin

110 00096010 4 Washer

111 T43603015 2 Yoke

112 T43603014 2 Pin

113 T83604000 1 Working System, Right

114 T83602004 1 Plate, Right

115 00901010-50 10 Screw, M10x50

116 00095010 10 Washer

117 00093010 10 Spring Washer

118 06170010 10 Nut, M10

119 01096005-20 4 Key, 5x20

120 T83602007 4 Flange

121 G83602002 2 U-joint

122 00070008-25 16 Socket Head Screw, M8x25

123 00093010 16 Spring Washer

124 06170014 4 Nut, M14

125 00093014 4 Spring Washer

126 00095014 4 Washer

127 G83602003 2 Bearing Holder

128 05781014-40 4 Hex Screw, M14x40

129 T83602005 1 Shaft

130 01096008-60 1 Key, 8x60

131 00078008-16 2 Socket Head Screw, M8x16

132 T83602006 1 Pulley

133 G83602004 2 Belt

134 00070008-25 4 Socket Head Screw, M8x25

135 00070008-20 4 Socket Head Screw, M8x20

136 T83602008 1 Bracket Assy., Left

137 T83605000 1 Gearbox Assy., Left

138 T83606000 1 Working System, Left

139 T83602009 1 Plate, Left

  Ride-on Power Trowel  Parts List                                          CRT836

8



  Ride-on Power Trowel  Parts List                                              CRT836

9



ITEM NO. PART NO. QTY DESCRIPTION

140 T83603001 1 Valve

141 00070008-20 11 Socket Head Screw, M8x20

142 T83603002 1 Top Cover

143 03452175 1 Rubber Seal

144 T43604009 1 Gasket

145 G83603001 1 Bearing

146 T83603003 1 Worm Gear, Right

147 G83603002 1 Ball Bearing

148 T83603004 1 Worm Shaft

149 01096010-35 1 Key

150 00070006-20 12 Socket Head Screw, M6x20

151 T83603005 1 Bearing Cover

152 03452060 2 Rubber Seal

153 G83603003 2 Bearing

154 T83603006 1 Gearbox Case

155 T83603007 1 Shaft, Right

156 G83603004 2 Plug

157 00097012 2 Washer

158 07941027 1 Oil Gauge

159 13871035 1 Oil Seal

160 T83603008 1 Bearing Cover

161 13871025 1 Oil Seal

  Ride-on Power Trowel  Parts List                                          CRT836

10



  Ride-on Power Trowel  Parts List                                                               CRT836

11



ITEM NO. PART NO. QTY DESCRIPTION

162 T43603016 1 Bearing Holder

163 T43603017 1 Bearing 

164 T43603018 1 Blade Lifting Ring

165 T83604001 1 Spider Hub, Right

166 G43602001 4 Screw  

167 G83604001 4 Dust Cap

168 07940010 4 Oil Cup

169 T83604002 4 Spring

170 00012008-30 4 Screw, M8x30

171 06170008 4 Nut, M8

172 00879008-45 4 Pin

173 T83604003 4 Mount

174 03452025 4 Rubber Seal

175 T83604004 4 Trowel Arm Extended

176 05781008-40 8 Hex Screw, M8x40

177 00093008 8 Spring Washer

178 00095008 8 Washer

179 00070008-12 4 Socket Head Screw, M8x12

180 CFB061416 4 Finishing Blade, 6"x14"

181 T83604006 1 Washer

182 00093012 1 Spring Washer

183 00093012 1 Spring Washer

184 00070012-30 1 Socket Head Screw, M12x30

185 T83604005 1 Stabilizer Ring

  Ride-on Power Trowel  Parts List                                                       CRT836

12



  Ride-on Power Trowel  Parts List                                                       CRT836

13



ITEM NO. PART NO. QTY DESCRIPTION

186 T83603001 1 Valve

187 0070008-20 11 Socket Head Screw, M8x20

188 T83603002 1 Top Cover

189 03452175 1 Rubber Seal

190 T43604009 1 Washer

191 G83603001 1 Bearing

192 01096010-35 1 Key

193 T83605001 1 Worm Gear, Left

194 G83603002 1 Ball Bearing

195 T83603004 1 Worm Shaft

196 13871025 1 Oil Seal

197 00070006-20 12 Socket Head Screw, M6x20

198 T83603008 1 Bearing Cover

199 03452060 2 Rubber Seal

200 G83603003 2 Bearing

201 T83605002 1 Gearbox Case

202 T83605003 1 Shaft, Left

203 T83603004 1 Bearing Cover

204 G83603004 2 Hex Head Screw, M12x1.25

205 00097012 2 Washer

206 07941027 1 Sight Glass

207 13871035 1 Oil Seal

  Ride-on Power Trowel  Parts List                                                       CRT836

14




